COMPARITIVE ANALYSIS OF TURBIDITY AND ORGANICS REMOVAL IN
BIOLOGICAL ACTIVATED CARBON AND ANTHRACITE-SAND FILTERS IN THE

MOORHEAD WATER TREATMENT PLANT

A Thesis
Submitted to the Graduate Faculty
of the
North Dakota State University
of Agriculture and Applied Science

By

Emily Louise von Hagen

In Partial Fulfillment of the Requirements
for the Degree of
MASTER OF SCIENCE

Major Department:
Civil and Environmental Engineering

July 2019

Fargo, North Dakota



North Dakota State University
Graduate School

Title
Comparative Analysis of Turbidity and Organics Removal in Biological
Activated Carbon and Anthracite-Sand Filters in the Moorhead Water
Treatment Plant

By

Emily Louise von Hagen

[...]
77. UV254 Profiles in Pilot Filters (30 NOUIS) .......couiiiiiiiiiie e 110
78. UV254 Profiles in Pilot Filters (70 NOUIS) .......ccvoviiieieiie e 111

Xiii



LIST OF ABBREVIATIONS

BAC .. Biological Activated Carbon

BOM ..o Biodegradable Organic Matter

T Concentration x Time

DOC .. Dissolved Organic Carbon

DIDBP ...ttt Disinfectants/Disinfection By-products
EBCT . Empty Bed Contact Time

ES Effective Size

GAC .. Granular Activated Carbon

| S Hydraulic Retention Time

MDH ..o Minnesota Department of Health

] o SR million gallons per day

MPS. ..o Moorhead Public Service

MWTP ..o Moorhead Water Treatment Plant
NOM ..o Natural Organic Matter

N N 1 S Nephelometric Turbidity Units

OTC Odor Threshold Concentration
SCADA ... Supervisory Control and Data Acquisition
SEM Lo Scanning Electron Microscope

SUVA e Specific Ultraviolet Absorbance
SWTR oo Surface Water Treatment Rule

TOC o i Total Organic Carbon

T&EO i Taste and Odor

UC e Uniformity Coefficient

USEPA ... United States Environmental Protection Agency

Xiv



Ultraviolet Absorbance at 254 nanometers

XV



LIST OF APPENDIX TABLES

AL TOC in Pilot FIltration SYSIEM ......cc.oiiiiiiiiiie et 127
A2. DOC in Pilot Filtration SYSIEM.........cciviiiiieieeie e neenrees 129
A3. UV254 in Pilot FIltration SYSIEM..........oiiiiiiieiieece e 131
A4, SUVA IN Pilot FIITration SYSEM ......ccviiiiieieee e nnees 133
B1. Geosmin Data - T&O Challenge TeSt L......c.ooiiiieiiiieiieiesie e 135
B2. Geosmin Data - T&O Challenge TESt 2.....cveiieiieieiieieeie e 136
B3. Geosmin Data - T&O Challenge TeSt 3........o oo 139
C1. Turbidity in Pilot FIltration SYSIEIM ........cccueiiieiiiie e 141
D1. Filter 3 Turbidity at Various Bed Depths — Trial L........cccccoiiiiiiiiiniieieceseeceee e 150
D2. Filter 5 Turbidity at Various Bed Depths — Trial L........ccccceeveiieriniieieese e 152
D3. Effluent Turbidity Data — Trial L.......cccoiioiiiieiiee e 154
D4. Filter 3 Head Loss Buildup over Time — Trial L........ccoooveieiieiiee e 154
D5. Filter 5 Head Loss Buildup over Time — Trial L. 155
D6. Turbidity Removal Comparison per Layer — Trial 1 ........ccccoevveiiiieiinene e 155
D7. Summary of Turbidity Removal Comparison per Layer — Trial 1 ......cccccooviviiininiieen 157
D8. Filter 3 Turbidity at Various Bed Depths — Trial 2........ccccceoveiieviiiieieecece e 158
D9. Filter 5 Turbidity at Various Bed Depths — Trial 2.........ccccooiiiiiiiiniieeeeeeee e 159
D10. Effluent Turbidity Data — Tral 2........c.cccveiiiieiieie e 160
D11. Filter 3 Head Loss at Various Filter Bed Depths — Trial 2 ........ccooviiiieniiieiice e 160
D12. Filter 5 Head Loss at Various Filter Bed Depths — Trial 2 ........ccccocvviveveiieiieene e 161
D13. Total Head L0SS — THHAl 2 ... 162
D14. Filter 3 Organics at Various Filter Bed Depths — Trial 2........cccccvevviiveieciieiieese e 163
D15. Filter 5 Organics at Various Filter Bed Depths — Trial 2........ccoocvvviiiiienieniecee e 163

XVi



CHAPTER 1. INTRODUCTION

Moorhead Public Service (MPS) owns and operates a surface water treatment plant that
serves municipal and industrial customers in the cities of Moorhead and Dilworth, as well as the
Oakport Township in Minnesota. The Moorhead Water Treatment Plant (MWTP) obtains a
majority of its source water from the Red River of the North (Red River), and the remainder
from groundwater sources.

Red River water quality varies significantly throughout the seasons. High concentrations
of natural organic matter (NOM), measured as total organic carbon (TOC), are observed
throughout the year. In addition, the Red River often experiences taste and odor (T&O) events
during spring runoff. Currently, odor is listed as a Secondary Drinking Water Standard, which
are non-enforceable guidelines set by the Environmental Protection Agency (EPA).
Contaminants that are listed as secondary standards are generally of aesthetic concern and do not
pose any health risks. However, consumers often associate the quality of their drinking water
with aesthetics, such as T&O. As a result, it is not uncommon for the MWTP to receive
numerous customer complaint calls related to T&O during spring runoff.

The MWTP is a conventional treatment plant with the addition of ozone prior to dual-
media biological filtration (biofiltration) with anthracite and sand. The ozone chambers are
designed to oxidize organics and T&O compounds. During ozonation, organics are partially
oxidized into biodegradable organic matter (BOM). BOM can be utilized as a substrate for
microbial regrowth in the distribution system if left untreated. Therefore, biofiltration is operated
after ozonation to enhance the biological stability of the finished water (Water Supply

Committee of the Great Lakes, 2012).



The removal of organics is less effective in the biofilters during cold water temperatures,
which drop to near 32°F for several months during the winter. In addition, ozonation is not
always effective in the oxidation of T&O compounds. The oxidation of T&O compounds
requires a high ozone dose and pH. High organic loadings often occur simultaneously during
T&O events, which increases the ozone demand and makes the oxidation of T&O compounds
more difficult. Furthermore, T&O events are often unpredictable, and T&O compounds may
reach the distribution system before operational changes can be made.

The MWTP has been in operation since 1995, and the existing filters need replacement.
Therefore, MPS is considering media replacement with granular activated carbon (GAC) to
enhance the removal of organics and T&O compounds, and to produce biologically stable water.
Once a natural biofilm forms on the GAC media, it is commonly referred to as biological
activated carbon (BAC).

A pilot study is required by the Minnesota Department of Health (MDH) before BAC can
be considered for filtration. The MDH has concerns that BAC filters can meet effluent turbidity
requirements. Therefore, a biological filtration pilot study was initiated at the MWTP to: 1)
ensure that BAC filters could meet regulatory requirements, 2) select the GAC type and filter bed
configuration that is able to best meet the treatment objectives for the MWTP, 3) design the full-
scale replacement, and 4) establish operational strategies. The study was carried out for a period
of one year to allow for a sufficient duration to treat all expected water quality conditions and to

ensure establishment of full biological activity.



1.1. Research Objectives

The main goal of this study is to determine if BAC filters can achieve better removals of
organics and T&O compounds, especially during the sustained cold water conditions
experienced at the MWTP. The specific objectives of this study are as follows:

1) Determine if BAC filters provide better removals of organics under both high and low
temperature conditions;

2) Determine if BAC filters provide enhanced removal of T&O compounds;

3) Determine the effectiveness of turbidity removal in BAC filters versus anthracite-sand
filters; and,

4) Recommend a specific type of GAC to implement in the full-scale system based on a
comprehensive analysis of different GAC media performances.

1.2. Scope of Work

The specific tasks that were carried out to achieve the objectives of this study were as
follows: literature review, historical data analysis of MWTP, and water sample collection and
analysis during the pilot study.

The literature review was carried out to gain a better understanding of the following
subjects: physical aspects of granular media filtration, fundamentals of adsorption and biological
processes, and the effect of filter media type and temperature on biofilter performance. The
literature review provided the framework necessary for developing the tasks that followed.

The purpose of the historical data analysis of the MWTP was to consider data found in
the literature review to have a significant impact on the removal of organics. The historical data
analysis spanned five years to gain a better understanding of seasonal variations in raw water

characteristics and the impact of seasonal temperature variations on the transformation and/or



removal of organics throughout each treatment process. This analysis provided the information
needed to better understand and analyze the data that would be obtained during water sample
collection.

Finally, the collection and analysis of water samples from the pilot filtration system was
done to compare the removal of organics, T&O compounds, and turbidity through the BAC and
anthracite-sand filters. Water samples were collected for the analysis of TOC, dissolved organic
carbon (DOC), and ultraviolet absorbance at 254 nm (UV254) on a weekly basis from September
2017 to August 2018. Water samples were collected for the analysis of turbidity on a daily basis
from October 2017 to August 2018. Turbidity was also measured online in the pilot filtration
system from August 2017 to August 2018. Finally, three T&O challenge tests were carried out
under high and low temperature conditions. The knowledge gained from the literature review and
the historical data analysis of the MWTP was used to put the data obtained during this study into

perspective and to determine the relationships between them.



CHAPTER 2. MOORHEAD WATER TREATMENT PLANT

Moorhead Public Service (MPS) owns and operates a drinking water treatment plant that
serves the cities of Moorhead and Dilworth as well as the Oakport Township in Minnesota.
Currently, over 12,000 metered service connections serve an estimated population of over 48,000
people (MWTP, 2018). The plant was constructed in 1995 and has a design capacity of 10
million gallons per day (mgd). The plant utilizes lime-soda ash softening, primary disinfection
with ozone, dual-media biological filtration (anthracite-sand) and secondary disinfection with
chloramines to treat surface water or a mixture of surface and groundwater.

The average monthly water demand at the Moorhead Water Treatment Plant (MWTP)
from 2013 to 2017 are shown in Figure 1. Over the past five years, water demands have averaged
at approximately 4.0 mgd in the winter and above 4.5 mgd in the summer. Between 2013 and
2017, the average monthly demand was 4.42 mgd. The peak monthly demand during that period

was 7.05 mgd in June 2017, and the minimum monthly demand was 2.24 mgd in January 2016.

Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

Demand (mgd)

Jan

Figure 1. MWTP Average Monthly Water Demands (2013-2017)



2.1. Water Sources and Uses

The MWTP treats water from both surface and groundwater sources. The primary water
source is the Red River of the North (Red River); while, groundwater from two aquifers, the
Moorhead and Buffalo aquifers, is used as a supplementary and backup source. Historically, the
MWTP obtains approximately 80 percent of its source water from the Red River. Groundwater
sources are used conservatively in case of drought or contamination of the Red River that would
require groundwater to be the primary water source. Groundwater is typically utilized in the
summer to improve water quality and to reduce water temperature.
2.1.1. Red River Water Characteristics

The Red River originates at the confluence of the Bois de Sioux and Otter Tail rivers near
the cities of Wahpeton, North Dakota and Breckenridge, Minnesota. The Red River forms most
of the border between the states of North Dakota and Minnesota, where it flows north and
discharges into Lake Winnipeg in Manitoba, Canada. The Red River can experience large
variations in water quality in terms of temperature, hardness, turbidity, and organics content
throughout the seasons, which makes it challenging to treat.
2.1.1.1. Temperature in the Red River

Water temperature in the Red River varies from near freezing during the cold months to
as high as 80°F during the warm months. Daily variations of temperature in the Red River from
2013 to 2017 are shown in Figure 2, and average monthly temperatures in the Red River from
2013 to 2017 are shown in Figure 3. Water temperatures in the Red River are generally the
coldest during the months of November through March each year, with temperatures typically
peaking in the months of July or August. These variations in water temperature can have a

significant impact on treatment processes and operational parameters at the MWTP.



90 1

80 ¥

REAVAVAY.

30 1

Temperature (°F)

20 1

10 1

0 A t t t t t t

09/23/12 05/31/13 02/05/14 10/13/14  06/20/15 02/25/16 11/01/16  07/09/17 03/16/18

Date (mm/dd/yy)

Figure 2. Red River Temperature (2013-2017)

90
80

70
60
50
40
3
2
1

0

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

Temperature (°F)
o

o

o

Figure 3. Average Monthly Red River Temperature (2013-2017)
2.1.1.2. Total Hardness in the Red River

Hardness of the Red River water ranges from hard to very hard. Total hardness varies
throughout the seasons, with increases often observed during spring runoff, rainfall and upstream
activity (discharges from lakes, wastewater and industrial facilities). Total hardness in the Red
River between 2013 and 2017 is shown in Figure 4, and average monthly total hardness in the
Red River from 2013 to 2017 is shown in Figure 5. During this period, total hardness ranged

7



from 140 to 876 milligrams per liter as calcium carbonate (mg/L as CaCOs3). The average

monthly total hardness during that period was 368 mg/L as CaCOs.

1000 7

900 + Hardness

800 —— = = = Average

bt

0 ] - ——tt+-tt+—t————t—————t———
09/23/12 05/31/13 02/05/14 10/13/14 06/20/15 02/25/16 11/01/16 07/09/17 03/16/18
Date (mm/dd/yy)

700 F
600

500

400
300

Hardness (mg/L as CaCO,)

200 F
100 ¥

Figure 4. Red River Total Hardness (2013-2017)

700

600

500

40

30

20

10

0
Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month
Figure 5. Average Monthly Red River Total Hardness (2013-2017)

Hardness (mg/L as CaCO,)
o o o

o

2.1.1.3. Turbidity in the Red River
Turbidity remains relatively constant throughout the cold months when the river is
covered with ice. However, once the river thaws and snow melts in the spring, rapid changes in

turbidity begin to occur. Turbidity in the Red River between 2013 and 2017 is shown in Figure 6,
8



and average monthly turbidities in the Red River from 2013 to 2017 are shown in Figure 7. Low
turbidity, typically less than 10 nephelometric turbidity units (NTUSs) is observed during the
colder months. However, large variations in turbidity are observed during the warmer months,
due to spring runoff and rain events, especially during low flow periods in the Red River.
Turbidity values typically peak in May or June from spring runoff and rainfall, as shown in

Figure 7. Turbidity in the Red River between 2013 and 2017 ranged from 1.8 to 670 NTU, with a

monthly average of 36.9 NTU.

800 -
700 é- Turbidity
600 T+ = = = Average

(%]
o
o

Turbidity (NTU)
5
o

200 ]

09/23/12 05/31/13 02/05/14 10/13/14 06/20/15 02/25/16 11/01/16 07/09/17 03/16/18
Date (mm/dd/yy)

Figure 6. Red River Turbidity (2013-2017)



140
120

100

80

6

4

1 i

0 g B &
an Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

J

Turbidity (NTU)
o

o

o

Month

Figure 7. Average Monthly Red River Turbidity (2013-2017)
2.1.1.4. TOC in the Red River

The Red River has relatively high concentrations of natural organic matter (NOM).
Organic content in the Red River is measured as total organic carbon (TOC). TOC is a
nonspecific indicator of the organics content and general quality of the water. TOC in the Red
River between 2013 and 2017 is shown in Figure 8, and average monthly TOC in the Red River
from 2013 to 2017 is shown in Figure 9. Between 2013 and 2017, the average TOC was 8.8
mg/L. The maximum TOC observed during that period was 16.5 mg/L in January 2016 and the
minimum was 4.5 mg/L in September 2016. Variations of TOC in the Red River can occur for

several reasons, including spring runoff, rain events and upstream activity.

10



18 5
16 +
14 3
173 ,
% 01 l |
E ] T__1M_ —t - - T
U 8 F
o _
| ol ]
6 3
4 ¥ TOC
2 3 = = = Average
ottt
09/23/12  05/31/13  02/05/14  10/13/14  06/20/15  02/25/16  11/01/16  07/09/17  03/16/18